=18/2014-11-24 15:35

Conlract No. i HYUNDAI
— MILL TEST CERTIFICATE i
DUFERCO STEE
L/C No. 33, Jungbong-daeso, Dong-gu,
0 Head Oiflcs ncheon,401-712, 8. Korea
RSliNo; 32201411C321 " Cerlitonis No. 1H20141103208 - 8
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Spedification CSA 350W PR, . s L™ Date of Issue 2014-11-17
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(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Nif15+Cu/15) " (2) Gave'length.; 200 mm’ (3) Yield Ratio = YP/TS
j‘ C A A n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
. v ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
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